
 

JOINT MEETING 

CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT 

WASTEWATER TREATMENT PLANT 

(UNDER JOINT POWERS AGREEMENT) 

 
      

       Cayucos Sanitary District Board of Directors:                        City of Morro Bay City Council: 

Robert Enns, President       Jamie Irons, Mayor   

Dan Chivens, Vice-President      Noah Smukler, Mayor Pro Tem 

Cary Maffioli, Director       Matt Makowetski, Councilmember 

Shirley Lyon, Director       John Headding, Councilmember  

Dan Lloyd, Director       Christine Johnson, Councilmember 

 

AGENDA 
 

 

 

 

  

 

 

  

 

CALL TO ORDER AND ROLL CALL 

 

COUNCIL AND BOARD ANNOUNCEMENTS 

 

PUBLIC COMMENT PERIOD 
Members of the audience wishing to address the governing bodies on Morro Bay-Cayucos Wastewater Treatment Plant 
[...]
the California Department of Health Shellfish Division has been notified of our intent to delay the repair plans and the 

intent to by-pass the chlorine contact tank.   

 

On February 25, staff from Perrys Motors installed the motor for main influent pump #2 which had been removed on 

February11, when plant staff discovered a problem with the pump motor. Repairs included steam cleaning, rewinding, 

dipping and baking, and replacing the bearings. The pump is operating as designed.   

 

On February 4, plant staff shut down flow to the solids contact tank and secondary clarifier at 0400 hours while 

performing a project to remove and install a new fourteen-inch butterfly valve and associated piping on the discharge 

piping of biofilter effluent pump #P4505. While the flow was shut down to the interstage pumping station (location of 

the pump and valving), staff filled the grit chamber and primary clarifier #2 which had been drained on February 2 

and February 3, respectively; this resulted in no effluent being discharged while the repairs were being performed. 

The plant was back on-line and flowing at approximately 0800 hours.  

 

On February 19, plant staff shut down flow to the interstage pumping station at 0400 hours while performing a project 

to remove and install a new fourteen-inch butterfly valve and a new twelve-inch butterfly valve used to isolate and 

control the biofilter recirculation pumps. While the flow was shut down to the interstage pumping station (location of 

the pump and valving), staff filled the grit chamber and primary clarifier #2 which had been drained on February 17 

and February 19, respectively; this resulted in no effluent being discharged while the repairs were being performed. 

The plant was back on-line and flowing at approximately 0800 hours.  

 

On February 20, at 0600 hours plant staff replaced the remaining twelve-inch butterfly valve used to isolate and 

control the biofilter recirculation pumps. Staff was able to isolate the piping for this valve using the butterfly valves 

installed on February 19, thus eliminating the need to isolate flow to the interstage and drain and refill tanks. 

 

On February 3, following a test of the auxiliary emergency generator under full load, staff from Alpha Electric 

installed a reconditioned spare DS-420 main utility breaker in the breaker cabinet for the auxiliary emergency 

generator. The existing DS-420 main utility breaker will serve as a spare main breaker. Following installation of the 

spare, the generator was again tested under full load to ensure proper operation of the reconditioned breaker. 

 

On February 24, staff replaced the batteries for the emergency auxiliary generator. The batteries are on a work order 

for replacement every two years. 

 

On February 17, Staff replaced and tested the high level alarm floats for primary clarifiers #1 and #2. 

 

On February 3, staff replaced the supply and discharge side tubing and fittings on sodium hypochlorite pumps #1, #2, 

and #3 used for disinfection of the effluent. 

 

JPA Agenda Packet - Page 13 of 75



5 

The 2014 Annual Report of sludge production and disposal activities was submitted to the Environmental Protection 

Agency (EPA) Region IX in San Francisco on February 2.  Per the instructions from EPA the report was submitted 

electronically.  The report was also distributed to the RWQCB and San Luis Obispo County Environmental Health 

Agency.  The report covered the amount of sludge generated and the method of disposal.  Annual biosolids production 

for 2014 was 210.2 dry metric tons.  Of the 210.2 dry metric tons produced in 2014, 174.2 dry metric tons were 

transported to McCarthy Family Farms, Inc., Liberty Composting Inc., facility.  There are approximately  36 dry 

metric tons (approximately  90 cu yds.) of biosolids in storage at the Morro Bay/ Cayucos Treatment Plant at this time 

All biosolids generated at the wwtp were either transported to the Liberty Composting Inc., facility or are in storage at 

the plant. 

 

On February 18, staff submitted the application, documentation, and fees to the Department of Health Services 

Environmental Laboratory Accreditation Program (ELAP), for the renewal the Morro Bay Cayucos Wastewater Plant 

Laboratory ELAP certification “…pursuant to the provisions of the Health and Safety Code (HSC), Division 101, Part 

1, Chapter4, Section 100825, et seq.” 

 

On February 17, plant staff submitted a copy of the updated Hazardous Materials Business Plan for the WWTP to 

staff at the San Luis Obispo County Environmental Health Services.  

 

On February 13, staff received and reviewed the Management Plan for Commercial Shell fishing in Morro Bay 

developed by the California Department of Public Health.  The Management Plan contains reporting guidelines for the 

City in the event of a sewer spill to the Bay or ocean. 

 

Plant staff responded to the following alarms during the month of February: 

 On February 7, at 1730 hours, staff responded to a high chlorine residual alarm at the plant.  They inspected 

the dosing pumps and calibrated the chlorine residual analyzers. They performed a detailed inspection and no 

other problems were noted. Staff believes the high chlorine alarm was due to the heavy rainfall at that time.  

 On February 16, at 1930 hours, staff responded to a high chlorine residual alarm at the plant.  They inspected 

the dosing pumps and calibrated the chlorine residual analyzers. They performed a detailed inspection and no 

other problems were noted.  

 Staff noted that the narrow range in the alarm set points for the chlorine residual alarms was effective in 

prompting a quick response time.  

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The January 2015 Monthly Monitoring Data 

 The Discharge Monitoring Forms (DMR) for January 2015 

 

On February 23, Mr. Bruce Keogh and Mr. Les Girvin attended an Ethics, Conflict of Interest, and Government 

Transparency Training seminar sponsored by the City of Morro Bay, and presented by Aleshire and Wynder LLP. 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

Bruce Keogh 

Wastewater Division Manager 

  
 

JPA Agenda Packet - Page 14 of 75



6 

The City of Morro Bay-Cayucos Sanitary District Wastewater Treatment 
Plant 

 

MONTHLY OPERATIONS SUMMARY 
MARCH 2015 

 

 

Flow for the month of March averaged 0.952 Million Gallons per Day (MGD). Removal of suspended solids ranged 

from 86.7 % to 95.6 % for the month, with an average removal of 93.2 % for the month.  BOD removal ranged from 

85.0 % to 92.3 % for the month, with an average removal of 89.2 % for the month.  There was 0.03 inches of rain for 

the month. For the month of March, the plant was in compliance with the discharge and receiving-water limitations 

specified in the NPDES discharge permit. Other than normal operations and maintenance, the following items are 

noteworthy: 

 

During the month of March, staff continued with the process for coating and repairs to digester #1. While digester #1 

is offline, digester #2 will function as the primary digester and digester #3 will serve as the secondary digester.  

Historically digester #3 has served as a primary digester. Activities included: 

 Continued operation of the well pumps in two of the dewatering wells at the plant. The wells lower the ground 

water levels around digester #1 while repairs are preformed upon the digester. 

 An Invitation to Bid for the sandblasting and coating of digester #1, project number: WWTP Digester #1 

Repairs and Coating: MB-2015-WW05, was public noticed on March 22.  

 Plant staff continued work on repairing the piping on the heat exchanger for digester #3. Plant staff anticipate 

the repairs will be the same procedure as that used to repair and rehabilitate the heat exchanger on digester #2. 

Repairs will include piping modifications, descaling of the heat jackets, and new insulation on the heat 

exchanger water jackets. 

 Plant staff continued to work on the piping and valving for digester #1.  Projects include pipe replacements 

and modifications as well as replacing or repairing six-inch valves on the sludge transfer piping.  

 

The chlorine contact tank equipment replacement project has been postponed until April 15 to ensure a good weather 

window for the work to be completed. The work will require by-passing the chlorine contact for at most a twenty-four 

hour period.  By-passing of the tank will result in an effluent violation and the associated minimum mandatory penalty 

of $3,000.  During the time period the tank is off-line, staff will chlorinate and disinfect the effluent, but will not be 

able to dechlorinate the effluent resulting in the violation.  Both staff at the Regional Water Quality Control Board and 

the California Department of Health Shellfish Division has been notified of our intent to delay the repair plans and the 

intent to by-pass the chlorine contact tank.   

 

On March 24, staff began repairs to the catwalks on primary clarifiers #2 and #1.  The repairs involve removal of 

some badly corroded steel cross members and replacing them with new steel cross members.  After the repairs have 

been completed, staff with Sunrise Coatings will coat the catwalks for primary clarifier #1 and #2 using an epoxy 

based coating system.    Staff have also purchased valving and piping for repairs to the sludge and scum pump piping 

on the two clarifiers. Ultimately, staff anticipate performing repairs to the metal framework on the flights and skimmer 

cage assembly; repair and replacement of piping and valving, and other associated components. The repairs should be 

complete by the end of June. 

 

On March 23, staff from Perry’s Motors picked up a recently purchased Aeration Air (AA) blower and one of the 

existing AA Blowers and took it to their shop for installation of the new blower on the frame used to house the 

existing blower.  They will mount and align the new blower and return it to the plant when ready for installation. 

 

On March 30, staff from Paul Reiger Boilers arrived to begin their annual boiler inspection.  They disassembled and 

inspected boiler #1 and discovered four plugged gas nozzles. They cleaned and reassembled the boiler and performed 

tests, and made adjustments as necessary to get the boiler to burn efficiently.  They will perform similar work on 

boiler #2 during April. 

JPA Agenda Packet - Page 15 of 75



7 

  

On March 16, staff replaced and tested the high level alarm floats for primary clarifiers #1 and #2. 

 

On March 2, staff replaced sodium hypochlorite dosing pump #1 with a new LMI chemical dosing pump. In addition 

they replaced the upper check ball housings on sodium hypochlorite pumps #2 and #3.  Staff discovered that the check 

ball housings were worn resulting in the check balls not seating correctly on the ball seats resulting in inefficient 

pumping. 

 

On March 12, staff from Alpha Electric completed the installation of a new heating unit and controls for the sodium 

bisulfite storage tank.  The heater is required to keep the sodium bisulfite from crystalizing at lower temperatures. 

 

On March 20, staff purchased four new hand held radios for use within the plant.  The radios replace existing units 

that are no longer operable. 

 

On March 5, staff submitted comments including a signed Statement of Agreement concerning the Management Plan 

for Commercial Shell fishing in Morro Bay to the California Department of Public Health.  The Management Plan 

contains reporting guidelines for the City in the event of a sewer spill to the Bay or ocean. 

 

The twenty-four hour flow total reported for March 4 was based on the twenty-four hour flow totals recorded on the 

effluent flow meter that was adjusted using the equation contained in the Recommendations Section of the 2014 

Annual Report (page 5-9).  The equation is: Estimated Influent = 0.784 * effluent flow value – 0.015.  The errant flow 

total recorded on March 4 was due to plant staff checking the new influent screens at a simulated high flow condition.  

In addition plant staff tested the high influent channel alarms and verified the influent pump level settings. Staff 

turned off all three main influent pumps for approximately thirty minutes so the level in the influent channel increased 

and resulted in the influent stacking in the influent trunk line resulting in the flume surcharging and recording an 

erroneous flow total. 

 On March 4, the influent flow meter recorded a twenty-four hour flow total of 1.193 million gallons.  The effluent 

meter recorded a twenty-four hour flow total of 1.089 million gallons.  The twenty-four hour flow total for March 4 

was calculated as: 0.784 * 1.089 – 0.015 = 0.839 million gallons. 

  

The following reports were submitted to the CIWQS electronic reporting system: 

 The February 2015 Monthly Monitoring Data 

 The Discharge Monitoring Forms (DMR) for February 2015 

 The 2014 Annual Report 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 

 
 
 
 

JPA Agenda Packet - Page 16 of 75



8 

The City of Morro Bay-Cayucos Sanitary District Wastewater Treatment 
Plant 

 

MONTHLY OPERATIONS SUMMARY 
APRIL 2015 

 

 

Flow for the month of April averaged 0.935 Million Gallons per Day (MGD). Removal of suspended solids ranged 

from 93.4 % to 97.3 % for the month, with an average removal of 95.3 % for the month.  BOD removal ranged from 

88.6 % to 91.6 % for the month, with an average removal of 89.8 % for the month.  There was 0.65 inches of rain for 

the month.  Other than normal operations and maintenance, the following items are noteworthy: 

 

During the month of March, staff continued with the process for coating and repairs to digester #1. While digester #1 

is offline, digester #2 will function as the primary digester and digester #3 will serve as the secondary digester.  

Historically digester #3 has served as a primary digester. Activities included: 

 Continued operation of the well pumps in two of the dewatering wells at the plant. The wells lower the ground 

water levels around digester #1 while repairs are preformed upon the digester. 

 An Invitation to Bid for the sandblasting and coating of digester #1, project number: WWTP Digester #1 

Repairs and Coating: MB-2015-WW05, was public noticed on March 22.  Three bids were received, with 

Fluid Resource Management (FRM) being the lowest responsible bid. The Council and District Board 

awarded a contract for the sandblasting and coating of digester #1 to FRM at their regular meetings on April 

14 and 16, in the amount of $132,000. City staff is currently working with FRM to execute a contract.  

 Plant staff continued work on repairing the piping on the heat exchanger for digester #3. Repairs include 

piping modifications, descaling of the heat jackets, and new insulation on the heat exchanger water jackets. 

 Plant staff continued to work on the piping and valving for digester #1.  Projects include pipe replacements 

and modifications as well as replacing or repairing six-inch valves on the sludge transfer piping.  

 

On April 20, Mr. Bruce Keogh notified Mr. Katie DiSimone of the Regional Water Quality Control Board by email 

that the plant had exceeded the “Maximum Daily” limitation for total chlorine residual on April 15.  Plant staff had 

provided notice to Ms. DiSimone and Mr. Joe Christen at the California Department of Health Shellfish Division prior 

to the work being performed and the chlorine contact being bypassed on April 15.  They were also notified by email 

when the work was completed on April 15 and were given notice at that time the plant had exceeded the Daily 

Maximum total chlorine residual limit in the permit.  The total chlorine residual concentration reported for the grab 

sample collected at 1030 hours on April 15 was 7.2 mg/L. The “Daily Maximum” total chlorine residual limitation 

listed in Section IV. C2 of Order NO. R3-2008-0065 is 1.07 mg/L.  

Prior to work commencing on April 15, staff drained the grit chamber and primary clarifier #2 on April 13. During the 

first part of the project, from 2345 hours on April 14 until 0800 hours on April 15, all influent flow was directed to 

these tanks. This resulted in no discharge (and thus no flow to the chlorine contact tank or outfall) from the plant 

while the tanks filled. From 0800 hours until 2000 hours, staff bypassed the chlorine contact tank and directed effluent 

to the outfall thru the bypass gate located at the west end of the chlorine contact tank structure. During this period, the 

effluent was disinfected but not dechlorinated.  After the repair work was completed at 2013 hours, effluent was 

redirected into the chlorine contact tank and the tank was filled and began flowing over the weir into the outfall at 

2337 hours.  At that time operations returned to normal and the effluent was both disinfected and dechlorinated. 

During the period 0030 hours on April 14 and 0300 hours on April 15, staff pumped the contents of the chlorine 

contact tank to an empty sludge bed where it was dechlorinated and held prior to decanting back to the headworks 

after the project was completed. From 0400 hours until 2000 hours on April 15, plant staff and staff from Frost 

Company performed maintenance and repairs to the equipment within the chlorine contact tank.  Staff from Frost 

Company removed and installed a new idler shaft and sprockets, and a new drive shaft and sprockets in the south 

chlorine contact tank.  They also performed repairs to the wear strips located on the floor of the south tank.  Plant staff 

extended the guide rails located at the west end of the north tank, installed new wear shoes on the flights in the north 

tank, and performed minor repairs to the wear strips located in the north tank.  The new equipment is operating as 

designed. 

JPA Agenda Packet - Page 17 of 75



9 

Staff also drained and inspected the portion of the tank where the flash mixer and 3W pumps (plant process water) are 

located.  They are still reviewing the results of that inspection to determine if repairs are warranted to the diffuser 

system located in that section of the tank. 

  

During April, staff completed repairs to the catwalks on primary clarifiers #2 and #1.  The repairs involve removal of 

some badly corroded steel cross members and replacing them with new steel cross members.  Following the 

completion of the repair work, staff with Sunrise Coatings coated the catwalks for primary clarifier #1 and #2 using an 

epoxy based coating system.    Staff also replaced the six-inch drain valve on the piping used to drain clarifier #2. 

Ultimately, staff anticipate performing repairs to the metal framework on the flights and skimmer cage assembly; 

repair and replacement of sludge and scum piping and valving, and other associated components. The repairs should 

be complete by the end of June. 

 

On April 8, staff removed sump pump #2 located in the lower headworks for repairs.  Staff from Perrys Motors picked 

the pump up and took it back to their shop for repair and maintenance. 

 

On April 1, staff from Paul Reiger Boilers completed their annual boiler inspection.  They disassembled and inspected 

boiler #2. They cleaned and reassembled the boiler and performed tests, and made adjustments as necessary to get the 

boiler to burn efficiently.  As part of their inspection, they did discover and replace a faulty fan motor on the boiler. 

 

On April 16 and 17, staff discovered and repaired a leak in the six-inch water line that supplies potable water to the 

plant.  The leak was located in the main driveway entrance to the plant. 

 

On April 13, staff from SLO Powerhouse performed the annual maintenance service on the plants emergency auxiliary 

generator. No problems were noted during the inspection and service. 

 

On April 22, staff fabricated and installed new seal water lines for the biofilter recirculation pumps and the secondary 

effluent pumps.   

 

On April 28, at 1145 hours staff drained primary clarifier #2 to retrieve a set of keys lost by an operator.  The tank was 

refilled on April 29 at 0920 hours following retrieval of the keys. 

 

Plant staff responded to the following alarms during the month of April: 

 On April 10, at 2200 hours, staff responded to a high chlorine residual alarm at the plant.  They inspected the 

dosing pumps and calibrated the chlorine residual analyzers. They performed a detailed inspection and no 

other problems were noted.  

 On April 29, at 0450 hours, staff responded to a high chlorine residual alarm at the plant. They inspected the 

dosing pumps and calibrated the chlorine residual analyzers. They performed a detailed inspection and no 

other problems were noted.  

 Staff noted that the narrow range in the alarm set points for the chlorine residual alarms was effective in 

prompting a quick response time.  

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The March 2015 Monthly Monitoring Data 

 The Discharge Monitoring Forms (DMR) for March 2015 

 First Quarter Receiving – Water Survey, January 2015 

 Semiannual Effluent Sampling Chemical and Bioassay Analysis Results, January 2015 

 

The total suspended solids (TSS) concentration for the twenty-four hour composite sample collected on April 14 was 

785 mg/L.  This TSS concentration is abnormally high and upon further investigation, staff determined that the 

twenty-four hour composite sample was influenced by the draining of primary clarifier #2 in preparation for the 

chlorine contact repairs performed on April 15.  Plant staff are aware of and have been counseled about the need to 

limit in-plant return flows from impacting the influent composite sample. 

 

JPA Agenda Packet - Page 18 of 75



10 

On April 13 the Morro Bay Fire Department trained on confined space entry and rescue procedures in digester #1 

which is drained for cleaning and repairs. 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 

 

The City of Morro Bay-Cayucos Sanitary District Wastewater Treatment 
Plant 

 

MONTHLY OPERATIONS SUMMARY 
MAY 2015 

 

 

Flow for the month of May averaged 0.921 Million Gallons per Day (MGD). Removal of suspended solids ranged 

from 89.4 % to 93.8 % for the month, with an average removal of 91.6 % for the month.  BOD removal ranged from 

84.9 % to 87.8 % for the month, with an average removal of 86.8 % for the month.  There was 0.03 inches of rain for 

the month. For the month of May, the plant was in compliance with the discharge and receiving-water limitations 
[...]
On July 28, Mr. Adam Hegg started work as a part time Grade I Operator in Training (OIT). He applied for and 

received his OIT certificate from the State Water Resource Control Board Office of Operator Certification on July 20, 

2015.  He will be working two days per week as an OIT. 

 

On July 30, Mr. John Gunderlock, Mr. Neza Chavira, and Mr. Adam Hegg toured the Pismo Beach WWTP to look at 

the oxidation-reduction potential probe (ORP) system currently being used to control the disinfection process at the 

Pismo Beach WWTP.   

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 

 

The City of Morro Bay-Cayucos Sanitary District Wastewater Treatment 
Plant 

 

MONTHLY OPERATIONS SUMMARY 
AUGUST 2015 

 

 

Flow for the month of August averaged 0.967 Million Gallons per Day (MGD). Removal of suspended solids ranged 

from 93.8 % to 94.9 % for the month, with an average removal of 94.3 % for the month.  BOD removal ranged from 

84.6 % to 86.6 % for the month, with an average removal of 85.4 % for the month.  There was no rain for the month. 

For the month of July, the plant was in compliance with the discharge and receiving-water limitations specified in the 

NPDES discharge permit. Other than normal operations and maintenance, the following items are noteworthy: 

 

During the month of August, plant staff completed the repair and coating project for Digester #1, and the digester was 

brought back on-line as an operational secondary digester.  With digester #1 back on-line as a secondary digester, 

digesters #2 and #3 will be used as primary digesters.  Activities included: 

JPA Agenda Packet - Page 26 of 75



18 

 Staff purged and verified all the valving and sludge transfer lines on digester #1.  During this process they 

discovered faulty piping feeding the upper and lower supernatant lines on the east side of the digester.  Plant 

staff replaced the faulty pipe with new 6” PVC piping.  

 On August 17, placed digester #1 back on-line as a secondary digester.  The process included filling digester 

#1 with plant 3-w water (disinfected effluent), sealing all the manways, injecting nitrogen gas into the 

remaining gas space, and opening the digester to the digester gas system.  

 Staff discontinued operation of the well pumps in two of the dewatering wells at the plant and removed the 

well pumps.  As digester #1 is full, it is no longer necessary to lower the ground water levels around digester 

#1.  

 Installation of a new gas recirculation blower and motor on digester #3.  The installation process included 

replacement of the sheaves on the blower and motor.  

 Staff from Alpha Electric installed a new local remote switch on digester #3. 

 On August 19, staff started mixing digester #3 with the sludge recirculation pump and gas recirculation 

blower in preparation for bringing digester #3 back on-line as a functional primary digester.  

 Staff is still working with the insulation contractor to schedule a time for completing the insulation of the heat 

exchanger on digester #3. 

 

On August 28, staff installed a new skimmer arm assembly on the secondary clarifier.  They removed the other 

skimmer arm assembly and took it to the maintenance shop for repairs. 

 

On August 21, staff from Winema Industrial Safety and Supply calibrated the atmospheric monitors located in the 

headworks.  

 

On August 12, staff from Alpha Electric completed repairs to the site lighting for the roadways within the plant.  

Repairs included installation of new control circuitry on the automatic lighting system and installation of a new ballast 

in one of the lights. 

 

On August 12, plant staff discovered and repaired a water leak in the two-inch potable water line located within the 

chlorine building storage area. 

 

On August 13, staff replaced a broken sheer pin on the drive unit for the north chlorine chamber.  Staff was unable to 

determine the cause for the broken sheer pin and will monitor the drive unit. 

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The July 2015 Monthly Monitoring Data 

 The Discharge Monitoring Forms (DMR) for July 2015 

 Third Quarter Receiving – Water Survey, July 2015 

 Semi-Annual Effluent Sampling Chemical and Bioassay Analysis Results, July 2015 

 The Discharge Monitoring Forms  (DMR) for Semi-Annual Effluent Sampling Chemical and Bioassay 

Analysis Results, July 2015 

 

On August 15, Mr. Bruce Keogh, Mr. Les Girvin, Mr. Adam Hegg and Mr. George Helms attended a Confined Space 

Entry class sponsored by the California Joint Powers Insurance Authority. 

 

On August 19, Mr. John Gunderlock attended a Confined Space Entry class sponsored by the California Joint Powers 

Insurance Authority. 

 

On August 15, Mr. John Gunderlock attended a Risk Managers Roundtable Discussion, Conducting Occupational 

Hazard Assessments, sponsored by the California Joint Powers Insurance Authority. 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

JPA Agenda Packet - Page 27 of 75



19 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 

 

The City of Morro Bay-Cayucos Sanitary District Wastewater Treatment Plant 
 

MONTHLY OPERATIONS SUMMARY 

SEPTEMBER 2015 

 
 

Flow for the month of September averaged 0.901 Million Gallons per Day (MGD). Removal of suspended solids 

ranged from 91.8 % to 97.6 % for the month, with an average removal of 95.5 % for the month.  BOD removal ranged 

from 79.7 % to 92.2 % for the month, with an average removal of 85.3 % for the month.  There was 0.1 inches of rain 

for the month. For the month of September, the plant was in compliance with the discharge and receiving-water 

limitations specified in the NPDES discharge permit. Other than normal operations and maintenance, the following 

items are noteworthy: 

 

During the second week of September, noted an increase in positive results on the BacT’s used to monitor total 

coliform within the effluent. Results ranged from 2 to 300 MPN/100ml. The NPDES permit requirement is the total 

coliform bacteria in the effluent shall not exceed a 30 day median of 23MPN/100ml and a maximum of 2400 

MPN/100 ml.  On September 16 they drained the chlorine contact tank at 1630 hours by pumping the content of the 

tank to a sludge bed.  They discovered an abnormal amount of solids accumulation on the floor of the two contact 

chambers, and they used a high pressure hose to wash down the tanks back to the headworks. Staff believes that the 

solids accumulation within the tank maybe contributing to the elevated BacT results.  They filled the tank and normal 

operations were resumed at approximately 2130 hours.  The BacT results for the remainder of September were low 

and reflected past historical operational levels.  Results ranged from <2 to 7 MPN/100ml, the median coliform value 

reported for the month of September was 2 MPN/100ml, with a daily maximum of 300 MPN/100ml. Staff is trying to 

determine if the repairs conducted in April to the flights and sprockets within the chlorine contact chamber is a 

contributing factor to the solids accumulation noted within the tank.  In preparation for the tank being drained, staff 

drained the grit chamber on September 14 and primary clarifier #2 on September 15.  While the chlorine contact tank 

was being drained, staff diverted flow to the grit chamber and primary clarifier #2, so that no water was discharged 

during this time period.   

 

During the first two weeks of September, staff from Fluid Resource Management were on site successfully performing 

spot repairs to the concrete on the chlorine contact tank. The tank has areas of concrete spalling and staff from FRM 

removed the damaged concrete, cleaned up the site, epoxy coated the exposed rebar and installed new concrete to the 

areas under repair.  

 

On September 17, staff installed a new skimmer arm assembly on the secondary clarifier.   

 

On September 30, plant staff removed influent pump #3 and staff from Perrys Motors transported the pump to their 

shop for repairs and maintenance.  Staff noted that the pump has a small hole in the bottom of the volute at the bottom 

of the pump.  

 

On September 25, staff from Alpha Electric repaired the 120 volt 20 amp GFI circuit breaker used to power the 

influent twenty-four hour composite sampler; installed a new local remote switch on aeration air blower #B5111; and 

made repairs to the controls and pendent for the headworks jib crane. 

 

JPA Agenda Packet - Page 28 of 75



20 

During September, staff began the process of performing repairs to the secondary clarifier catwalk. The repairs 

involved removal of two badly corroded steel cross members and replacing them with new steel cross members.  Staff 

has also scheduled a day to drain the secondary clarifier and do a thorough inspection of the tank and the equipment 

within the tank.  The inspection process should help staff in developing a cost effective strategy for any needed repairs 

to the secondary clarifier.  

 

During September, staff removed waste activated sludge pump #6511 for repairs. Staff rebuilt the pump and installed 

new seals and bearings.  The pump is scheduled to be installed after the secondary clarifier has been drained and 

inspected.  

 

On September 9, plant staff sampled the biosolids in storage at the plant.  Following receipt of the biosolids sample 

results, staff will make arrangements to have the biosolids hauled off-site to a compost facility. 

 

On September 12, staff discovered and replaced a faulty diaphragm on primary sludge pump #P3502  

 

On September 11, plant staff replaced sodium hypochlorite dosing pump #3 with a new pump.  The existing pump had 

a bad diaphragm.  They also replaced the supply and discharge tubing and fittings for sodium hypochlorite dosing 

pump #3. 

 

On September 17 staff notified Mr. Mark Elliot of the Air Pollution Control District of placing digester #1 back on-

line as an operational digester. 

 

Plant staff responded to the following alarms during the month of September: 

 On September 2, at 1945 hours, staff responded to a low chlorine residual alarm at the plant.  They inspected 

the dosing pumps and calibrated the chlorine residual analyzers. They made minor adjustments to the sodium 

hypochlorite dosing pumps. They performed a detailed inspection and no other problems were noted.  

 On September 2, at 2211 hours, staff responded to a low chlorine residual alarm at the plant.  They inspected 

the dosing pumps and calibrated the chlorine residual analyzers. They cleaned the sample probe and made 

minor adjustments to the sodium hypochlorite dosing pumps. They performed a detailed inspection and no 

other problems were noted.  

 On September 3, at 0330 hours, staff responded to a low chlorine residual alarm at the plant.  They inspected 

the dosing pumps and calibrated the chlorine residual analyzers. They cleaned the sample probe and flushed 

out the grit in the sample cell and made minor adjustments to the sodium hypochlorite dosing pumps. They 

performed a detailed inspection and no other problems were noted.  

 Staff noted that the narrow range in the alarm set points for the chlorine residual alarms was effective in 

prompting a quick response time.  

 

The following reports were submitted to the CIWQS electronic reporting system: 

 The August 2015 Monthly Monitoring Data 

 The Discharge Monitoring Forms (DMR) for August 2015 

 

The National Estuary Program Volunteer Monitoring Program continued analysis of bacterial samples collected from 

throughout the watershed in the laboratory at the plant.  The volunteers are using space provided in the lab by plant 

staff. 

 

The permanent household hazardous waste collection facility (PHHWCF) at the plant continued to be well used by the 

public. Between twenty and fifty participants are using the facility each Saturday.   

 

 

 

 

Bruce Keogh 

Wastewater Division Manager 

 

JPA Agenda Packet - Page 29 of 75



21 

                        Total Plant Flow    Cayucos Flow Total         Morro Bay Flow Total 

2013 
Total 
Flow 

Daily 
Flow 

Total 
Flow 

Daily 
Flow % 

Total 
Flow 

Daily 
Flow % 

# of 
days Dates 

JAN 31.654 1.021 8.141 0.263 25.7% 23.513 0.758 74.3% 31 Jan 1-Jan 31, 2013 
FEB 27.890 0.962 6.431 0.222 23.1% 21.459 0.740 76.9% 29 Feb 1-Feb 29, 2013 
MAR 30.827 0.994 7.341 0.237 23.8% 23.486 0.758 76.2% 31 March 1 - 31, 2013 
APR 28.201 0.940 7.122 0.237 25.3% 21.079 0.703 74.7% 30 April 1 - April 30, 2013 
MAY 28.627 0.923 6.310 0.204 22.0% 22.317 0.720 78.0% 31 May 1 - 31, 2013 
JUNE 29.489 0.983 6.493 0.216 22.0% 22.996 0.767 78.0% 30 June 1-30, 2013 
JULY 34.606 1.116 10.289 0.332 29.7% 24.317 0.784 70.3% 31 July 1-31, 2013 
AUG 30.808 0.994 8.119 0.262 26.4% 22.689 0.732 73.6% 31 August 1-31, 2013 
SEPT 27.756 0.925 6.769 0.226 24.4% 20.987 0.700 75.6% 30 September 1-30, 2013 
OCT 27.480 0.886 6.529 0.211 23.8% 20.951 0.676 76.2% 31 October 1-31, 2013 
NOV 27.351 0.912 6.628 0.221 24.2% 20.723 0.691 75.8% 30 November 1-30, 2013 
DEC 27.685 0.893 6.340 0.205 22.9% 21.345 0.689 77.1% 31 December 1-31, 2013 

ANNUAL 

AVERAGES 

29.365 0.963 7.209 0.236 24.4% 22.155 0.726 75.6% 

    

2014 
Total 
Flow 

Daily 
Flow 

Total 
Flow 

Daily 
Flow % 

Total 
Flow 

Daily 
Flow % 

# of 
days Dates 

JAN 27.535 0.888 6.380 0.206 23.2% 21.155 0.682 76.8% 31 Jan 1-Jan 31, 2014 
FEB 25.884 0.893 6.560 0.226 25.3% 19.324 0.666 74.7% 29 Feb 1-Feb 29, 2014 
MAR 27.825 0.898 7.020 0.226 25.2% 20.805 0.671 74.8% 31 March 1 - 31, 2014 
APR 27.489 0.916 6.733 0.224 24.5% 20.756 0.692 75.5% 30 April 1 - April 30, 2014 
MAY 28.532 0.920 6.369 0.205 22.3% 22.163 0.715 77.7% 31 May 1 - 31, 2014 
JUNE 29.581 0.986 6.520 0.217 22.0% 23.061 0.769 78.0% 30 June 1-30, 2014 
JULY 34.093 1.100 8.565 0.276 25.1% 25.528 0.823 74.9% 31 July 1-31, 2014 
AUG 28.821 0.930 6.987 0.225 24.2% 21.834 0.704 75.8% 31 August 1-31, 2014 
SEPT 25.770 0.859 5.546 0.185 21.5% 20.224 0.674 78.5% 30 September 1-30, 2014 
OCT 25.543 0.824 5.665 0.183 22.2% 19.878 0.641 77.8% 31 October 1-31, 2014 
NOV 28.042 0.935 5.728 0.191 20.4% 22.314 0.744 79.6% 30 November 1-30, 2014 
DEC 32.795 1.058 7.740 0.250 23.6% 25.055 0.808 76.4% 31 December 1-31, 2014 

ANNUAL 

AVERAGES 

28.493 0.934 6.651 0.218 23.3% 21.841 0.716 76.7% 

    

2015 
Total 
Flow 

Daily 
Flow 

Total 
Flow 

Daily 
Flow % 

Total 
Flow 

Daily 
Flow % 

# of 
days Dates 

JAN 30.242 0.976 6.137 0.198 20.3% 24.105 0.778 79.7% 31 Jan 1-Jan 31, 2015 
FEB 27.533 0.949 5.758 0.199 20.9% 21.775 0.751 79.1% 29 Feb 1-Feb 29, 2015 
MAR 29.511 0.952 5.808 0.187 19.7% 23.703 0.765 80.3% 31 March 1 - 31, 2015 
APR 28.041 0.935 5.554 0.185 19.8% 22.487 0.750 80.2% 30 April 1 - April 30, 2015 
MAY 28.553 0.921 5.575 0.180 19.5% 22.978 0.741 80.5% 31 May 1 - 31, 2015 
JUNE 29.205 0.974 5.656 0.189 19.4% 23.549 0.785 80.6% 30 June 1-30, 2015 
JULY 33.870 1.093 7.618 0.246 22.5% 26.252 0.847 77.5% 31 July 1-31, 2015 
AUG 29.979 0.967 6.339 0.204 21.1% 23.640 0.763 78.9% 31 August 1-31, 2015 